
PARTS &
DECALS MANUAL
Manual Part  #:  069599P |  Revision: B
Language: Engl ish |  Original  Instruct ions

R I D I N G  T R O W E L

MSP475



For information regarding the following, please see the “MSP475- Safety & Operator Manual”
•	 Warranty Information
•	 Dealer Information
•	 How to identify the Model / Serial Numbers on the machine
•	 Engine Detail

069599PPage 2



PARTS & DECAL MANUAL
This manual covers the products listed below:

Part No.		  Description
067405		  MSP475, 8ft, Kubota 57HP, Gas, Hydraulic Steering

HDX605 Riding TrowelMSP475 Riding Trowel

069599P Page 3



069599PPage 4

Sect No.	 Title	 Page

1.0	 Parts. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .                                                     5
	 Seat Frame Assembly. .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  . 8
	 Lower Unit Assembly. .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  . 10
	 Engine Assembly. .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  . 12
	 Rotor Assembly - Left Hand. .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  . 14
	 Rotor Assembly - Right Hand. .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  . 16
	 Lower Rotor Assembly - Left Hand . .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  . 18
	 Lower Rotor Assembly - Right Hand. .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  . 19
	 Spider Assembly - Left Hand. .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  . 20
	 Spider Assembly - Right Hand. .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  . 21
	 Hydraulic Steering Schematic. .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  . 22
	 Hydraulic Component Kit. .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  . 23
	 Hydraulic Fitting Kit / Hose Kit. .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  . 24

2.0	 Decals. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .                                                   25
	 Front. .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  . 26
	 Rear . .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  . 27
	 Top. .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  . 28
	 Left/Right . .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  . 29

	 Revision Detail. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 30
	 Copyright Information . .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  . 31

Table of Contents



SECTION 1
PARTS

SECTION 1
PARTS

069599P Page 5



This section contains the illustrated drawings and parts list for help in identifying and/or ordering replacement parts for 
your machine. Follow the instructions in the front section of this manual “Ordering Parts” when ordering replacement 
parts to ensure prompt and accurate delivery.

All set screws have blue (LOC-TITE™) applied at the
factory. If set screw is removed or loosened for any

reason re-apply blue (LOC-TITE™). 
 

All grease fittings are capped with CAP PLUG GC-5
(AEC PN 015692) to protect the fitting. If cap becomes

missing or damaged replace it as soon as possible. 
 

Anti-Seize is applied at the factory to all drive line coupling, 
gear box main and counter shafts and pitch control threaded 

rod assemblies.  If these parts are disassembled re-apply a light 
coat of a graphite based anti-seize. 

                                                                                                                                                                                                                                        

Factory Service InformationSECTION 1
PARTS

069599PPage 6



ALL REFERENCES MADE TO LEFT/RIGHT SIDES IN THIS MANUAL ARE SITTING ON MACHINE (SOM) 
[i.e. Left / Right are in reference from a sitting position on the machine]

We recommend AEC quality replacement parts, available from the AEC Customer Service Department or your nearest AEC 
Dealer.

Part numbers are subject to change without notice. Part numbers might be different outside of the United States of 
America. Use part numbers listed in the applicable parts list table  when you place your order. If a part number changes,  
the AEC Customer Service Department or your nearest AEC dealer will have the latest part number for the replacement 
part.

Remember when you order replacement parts, you will need your MODEL NUMBER and SERIAL NUMBER. These are the 
numbers that you have recorded in the UNIT ID section of the “Safety and Operations Manual” or by looking on the unit 
Identification Plate. Please order replacement parts by the appropriate part number, not the item number.

This manual contains an illustrated parts list for help in ordering replacement parts for your machine. Follow the 
instructions below when ordering parts to ensure prompt and accurate delivery:

1.	 All orders for service parts - include the serial number for the machine. Shipment will be delayed if this information 
is not available.

2.	 Include correct description and part number
3.	 Specify exact shipping instructions, including the preferred routing and complete destination address.
4.	  DO NOT return parts to AEC without receiving written authorization from AEC. All authorized returns must be shipped 

pre-paid.
5.	 When placing an order, please contact the AEC Dealer nearest you.

All information, specifications, and illustrations in this manual are sub-
ject to change without notice and are based on the latest information at 

the time of publication.

Replacement Part Procedure SECTION 1
PARTS

069599P Page 7



Seat Frame Assembly

PARTS LIST

U/MQTYDESCRIPTIONPART NO.ITEM

 2ROCKER SWITCH0321251

 1BLOCK, 200B/150B 8-WAY FUSE0389652

 1CUP HOLDER0415373

 1JOYSTICK, RH0467364

 1JOYSTICK, LH0467375

 1SEAT PROP0532116

 1MAGNETIC LATCH0569207

 2FAN COVER0608858

 1MURPHY CONTROLLER, PV380 VER20662279

 1COVER, RH06623410

 1COVER, LH06623511

 1MANUAL TUBE06625512

 1BRKT F/ CONTROLLER CONNECTIONS HDX60506767613

 1KEY SWITCH, SEALED 95060 FOR HDX60506816614

 1FILLER PANEL, RH06930015

 1FILLER PANEL, RH06930116

 1FRONT SCREEN06930217

 1SEAT FRAME WMNT06930618

 1AIR SHROUD, LH06965119

 1AIR SHROUD, RH06965220

 1USB RECEPTICAL 12VDC06985021

 1SEAT, RIDER06987422

 1SEAT, ARM RESTS, LEFT/RIGHT06987523

 1SEAT, ARM RESTS, LEFT/RIGHT06987523

 1COVER, CONTROL PANEL MSP465/47507057924

 1BRACKET, HINGE FOR MSP465/475 CONTROL PANEL07058025

 2FLANGED SLEEVED BEARING 1/4" I.D X 1/4" LONG BRONZE OIL-EMBEDED07058326

18

12

3

4

5

1

21
14

24

9

2
22

8

11

10

15
17

16
20

7

8

19

25
26

23

SECTION 1
PARTS

069599PPage 8



Seat Frame Assembly

ITEM PART NO. DESCRIPTION QTY
- 069305 Assembly, Seat Frame, MSP475 -

1 032125 Switch, Rocker, Single Pole 1

2 046737 Block, Fuse, 8 Pole 1

3 041537 Cup Holder 1

4 046736 Joystick, Right Hand 1

- 064844 (REPLACEMENT) Joystick, Right Hand, Upper Handle ONLY (Not Shown) -

5 046737 Joystick, Left Hand 1

- 064843 (REPLACEMENT) Joystick, Left Hand, Upper Handle ONLY (Not Shown) -

6 053211 Seat Prop (Not Shown 1

7 056920 Latch, Magnetic 1

8 060885 Cover, for Fan 2

9 066227 Controller, Murphy, PV380.2 1

10 066234 Cover, Right Hand 1

11 066235 Cover, Left Hand 1

12 066255 Manual Tube 1

13 067676 Bracket, for Controller Connections (Not Shown) 1

14 068166 Switch, Key 1

- 070075 (REPLACEMENT) Key, Engine -

15 069300 Panel, Filler, Right Hand 1

16 069301 Panel, Filler, Left Hand 1

17 069302 Screen, Front 1

18 069306 Weldment, Seat Frame 1

19 069651 Shroud, Air, Left Hand 1

20 069652 Shroud, Air, Right Hand 1

21 069850 USB, 12 VDC 1

22 069874 Seat, Rider 1

23 069875 Seat, Arm Rests, Left/Right 1

24 070579 Cover, Control Panel 1

25 070580 Bracket, Hinge for Controller Panel 1

26 070583 Bearing, Sleeve, Flanged, 1/4” I.D. x 1/4”, Bronze 2

SECTION 1
PARTS

069599P Page 9



Lower Unit Assembly
PARTS LIST

U/MQTYDESCRIPTIONPART NO.ITEM

 2TIP, 80°x0.10 GPM BRASS SPRAY0127021

 1PUMP, SPRAY SYSTEM0337352

 1BATTERY, 12 V GRAY 655CA0377713

 1OVERFLOW TANK WITH BRACKET0377914

 1FILTER, SPRAY SYSTEM0402095

 2RETAINER, NYLON SPRAY TIP0416246

 1BOX, STANDARD BATTERY0466967

 4MOUNT, VIB, 90#, YELLOW/WHITE0467448

 1TANK, 6 GALLON WATER PLASTIC0477009

 2CAP, 3-1/2" VENTED BLACK04770110

 4MNTG BLOCK, CROSSHEAD04855911

 4BEARING, Ø1 ID PLASTIC FLANGE04856012

 6SPACER, STEERING CONNECTION04862713

 3CYLINDER, 1.5x.625 STEERING04866014

 2STRAP, TANK04892115

 2NOZZLE BODY MALE STRAIGHT CP8028-NYB04995716

 1COOLER, AIR/OIL  2005K-12S-BP05293017

 1UNDERCARRIAGE PAN05688818

 1FRONT COVER PLATE05954419

 1DOOR WMNT06091020

 1FOOT PEDAL ELECTRONIC HDX760063341A21

 2BRACE F/ COOLER06424722

 2WELDMENT, TANK GUARD06456223

 2STRAINER, POLY 100 µ MESH, W/ CHECK VALVE06524424

 1FRONT PANEL WMNT06619825

 1MNTG BRKT, OVERFLOW06622826

 1ASSEMBLY, ROTOR, RIGHT HAND06630127

 1ASSEMBLY, ROTOR, LEFT HAND06631428

 1HYD TANK WMNT06632929

 1STEP WMNT, RH06719330

 1STEP WMNT, LH06719831

 1FUEL PUMP FOR WG1605 KUBOTA ENGINE06726932

 1FUEL FILTER FOR KUBOTA WG160506727533

 2ASSY, PSII PITCH CONTROL06844234

 1FUEL MANIFOLD FOR WG1605 KUBOTA ENGINE06923135

 1BATTERY TRAY06930436

 1MNTG BRKT F/ FUEL MANIFOLD06931337

 1COVER PLATE06931438

 2TANK, 6 GALLON PLASTIC NEUTRAL06950339

 6LIGHT, LED 1200 LUMENS 12 VDC (1.3 AMP)06983540

23

10
9

34

39

39

38

15

9

21 20

30

25

1

16

6

14

40

31

40

28

34

32

2

2
36

8

33

30 31

35

37

1 616

7

18

28

27

17
224

26

29

11

11

SECTION 1
PARTS

069599PPage 10



ITEM PART NO. DESCRIPTION QTY
- 069310 Assembly, Lower Unit, MSP475 -

1 012702 Tip, Spray, Brass, 80° x 0.10 GPM 2

2 033735 Pump, for Spray System 1

3 037771 Battery, 12 V, 655 CA (Not Shown) 1

4 037791 Tank, Overflow, with Bracket 1

5 040209 Filter, for Spray System (Not Shown) 1

6 012705 Retainer, Metal Spray Tip 2

7 046696 Box, for Battery 1

8 046744 Mount, Vibration, 90#, for Engine 4

9 047700 Tank, Water, 6 Gallon, Plastic 1

10 047701 Cap, 3-1/2”, Vented, Black, for Gas Tank 2

11 048559 Block, Mounting, for Rotor Assembly 4

12 048560 Bearing, Ø1” I.D., Plastic Flange (Not Shown) 4

13 048627 Spacer, Steering Connection 6

14 048660 Cylinder, Steering, 1-1/2” x 5/8” 3

15 048921 Strap, Tank 2

16 071531 Nozzle, Male, Straight 2

17 052930 Cooler, Air/Oil 1

18 056888 Pan, for Undercarriage 1

19 059544 Plate, Front Cover 1

20 060910 Weldment, Door 1

21 063341 Pedal, Foot, Electronic 1

22 064247 Brace, for Cooler 2

23 064562 Weldment, Tank Guard 2

24 065244 Strainer, Poly, 100 micron Mesh, with Check Valve 2

25 066198 Weldment, Front Panel 1

26 066228 Bracket, Mounting, for Overflow 1

27 066301 Assembly, Rotor, Right Hand 1

28 066314 Assembly, Rotor, Left Hand 1

29 066329 Weldment, Hydraulic Tank 1

30 067193 Weldment, Step, Right Hand 1

31 067198 Weldment, Step, Left Hand 1

32 067269 Pump, Fuel, for Kubota WG1605 1

33 067275 Filter, Fuel, for Kubota WG1605 1

34 068442 Assembly, Pitch Control 2

35 069231 Manifold, Fuel, for Kubota WG1605 1

36 069304 Tray, for Battery 1

37 069313 Mounting Bracket, for Fuel Manifold 1

38 069314 Cover Plate 1

39 069503 Tank, 6 Gallon, Plastic 2

40 069835 Light, LED, 1200 Lumens, 12 VDC (1.3 AMP) 6

Lower Unit Assembly SECTION 1
PARTS

069599P Page 11



Engine Assembly
PARTS LIST

U/MQTYDESCRIPTIONPART NO.ITEM

 1STOCK, 1/4 SQx4 LG KEY0248201

 1AK30X1/20465502

 1HYD PUMP, AUX0467383

 2HUB, Ø1 BORE U-JOINT CENTER SHAFT0476354

 2ASSY, U-JOINT TELESCOPING0476375

 12" ID 90 DEGREE ELBOW RUBBER0495816

 1HYDRAULIC PUMP MNTG PLATE WMNT0569127

 1A 24 HI-POWER V BELT                      0569228

 1TAIL PIPE WMNT0633379

 2BEARING, FLANGE, 1" SEALMASTER SFT-16TC06425410

 1WELDMENT, ENGINE MOUNT, REAR06522011

 1WELDMENT, ENGINE MOUNT, FRONT06522412

 1CLUTCH, DRIVER06596713

 1PULLEY, DRIVEN06610714

 1AIR CLEANER ASSEMBLY (2s-VLR-E2-ST)06623715

 1EXHAUST INLET FOR WG1605066344KA16

 1BEARING SUPPORT06667817

 1ELBOW, 2" I.D. RUBBER 45 DEGREE (P105541)06690218

 1TUBE, INTAKE  TUBE #3 UP TO BREATHER HDX605066929A19

 1BRACKET, RADIATOR MOUNT RH PUSHER FAN WG160506724620

 1BRACKET, RADIATOR MOUNT LH PUSHER FAN WG160506724721

 1INTAKE HOSE CONNECTOR06736722

 1BRACKET, MOUNTING, FOR HYDRAULIC PUMP06739723

 1SPACER F/ CLUTCH, MSP46506740724

 1BELT, CVT06750625

 2BRACKET, RADIATOR SUPPORT WG1605 HDX605 PUSHER FAN06831726

 2HUB, Ø24 MM BORE U-JOINT CENTER SHAFT06850027

 1ENGINE, KUBOTA WG160506895528

 1CLUTCH GUARD06929929

 1CAT MUFFLER FOR WG1605 KUBOTA ENGINE06961930

 1OIL PLUG, M22X1.506965431

 1GASKET F/ DRAIN PLUG06965532

 1SLEEVE, SYLICONE CONNECTING 2" I.D. X 2 1/2" LONG06973033

 1STUB SHAFT, FOR MSP475 WITH PULLEY07137334

 1PLATE, SPACER FOR POWER STTER PUMP MSP47507153535

 1SHIELD, HEAT FOR WG1605 MANIFOLD /ALTERNATOR07153836

 1SHAFT, DRIVE MSP47507154637

15 33 22
18

19

30

20

21

5

14

16

16

6

26

26
28

29

13

7

3

17

12

2
27

27

5

14
25

37

13

156

28

31 32

20

11

37 10
17

10

28

34

8

28
29

25

8
25

13

28

23

3

34

SECTION 1
PARTS

069599PPage 12



Engine Assembly

ITEM PART NO. DESCRIPTION QTY
- 069309 Assembly, Engine, MSP475 -

1 024820 Key, 1/4” x 4” 1

2 046550 Pulley, AK30 x 1/2” Bore with 2 Set Screws 1

3 046738 Pump, Hydraulic, Auxiliary 1

4 047635 Hub, Ø1” Bore, U-Joint, Center Shaft 2

5 047637 Assembly, U-Joint, Telescoping 2

6 049581 Elbow, Rubber, 2” I.D., 90° 1

7 056912 Weldment, Mounting Plate, for Hydraulic Pump 1

8 056922 Belt, V-Type, 24”L x 1/2”W x 5/16”H, High-Power 1

9 063337 Weldment, Tail Pipe 1

10 064254 Bearing, Flange, 1” 2

11 065220 Weldment, Engine Mount, Rear 1

12 065224 Weldment, Engine Mount, Front 1

13 065967 Clutch, Driver 1

14 066107 Pulley, Driven 1

15 066237 Assembly, Air Cleaner 1

16 066344 Inlet, Exhaust 1

17 066678 Support, for Bearing 1

18 066902 Elbow, Rubber, 2” I.D., 45° 1

19 066929 Tube, Intake, for Breather 1

20 067246 Bracket, for Radiator Mount Pusher Fan, Right Hand 1

21 067247 Bracket, for Radiator Mount Pusher Fan, Left Hand 1

22 067367 Connector, Intake Hose 1

23 067397 Bracket, Mounting, for Hydraulic Pump 1

24 067407 Spacer, for Clutch 1

25 067506 Belt, CVT 1

26 068317 Bracket, Radiator Support Pusher Fan 2

27 068500 Hub, U-Joint, Ø24mm Bore, Center Shaft 2

28 068955 Engine, Kubota WG1605 1

29 069299 Guard, for Clutch 1

30 069619 Muffler, CAT, for Kubota WG1605 1

31 069654 Plug, Oil, M22 x 1-1/2 1

32 069655 Gasket, for Drain Plug 1

33 069730 Sleeve, 2” I.D. x 2-1/2”, Connecting, Silicone 1

34 071373 Shaft, Stub, with Pulley 1

35 071535 Plate, Spacer for Power Steering Pump 1

36 071538 Shield, Heat 1

37 071546 Shaft, Drive 1

ITEM PART # DESCRIPTION QTY

A 043920 (REPLACEMENT) Filter, Fuel, Kubota WG1605 1

B 064828 (REPLACEMENT) Filter, Oil, Kubota WG1605 1

C 069428 (REPLACEMENT) Filter, Air, Primary, Kubota WG1605 1

D 069249 (REPLACEMENT) Filter, Air, Safety, Kubota WG1605 1

SECTION 1
PARTS

069599P Page 13



Rotor Assembly - Left Hand

PARTS LIST

U/MQTYDESCRIPTIONPART NO.ITEM

 4FSTN, HHCS 3/8-16 X 1 GR 80100361

 8FSTN, HHCS 1/2-13 X 1-3/4 GRD80100702

 8FSTN, FW 1/2 GR80100853

 4FSTN, LW 5/160100904

 4FSTN, LW 3/80100915

 8FSTN, LW 1/2 GR80100936

 8FSTN, NUT HEX 1/2-13 GR80101067

 2RING, Ø7/16 E-STYLE RETAINING0156778

 1FSTN, SHCS 1/2-13 X 1-1/2 RH0156919

 1PLUG, PLASTIC CAP EC1201569310

 48MM x 1.25 x 30MM HHCS03782011

 1PIN, YOKE ARM04862812

 1CROSSHEAD, 2-WAY04896613

 1BEARING CAP HDX74004959914

 1BEARING HDX740 SPIDER ASSEMBLY04969715

 1PITCH YOKE ARM FOR HDX74004969816

 1WASHER, HD RETAINING04970817

 1KEY, HDX740 ROTOR05070018

 1SPIDER ASSEMBLY, LH HDX605060543K19

 1BRACKET, CANIMEX GEARBOX06523120

 1GEARBOX HOUSING WMNT06524221

 1WELDMENT, CROSSHEAD GEARBOX MOUNT06630222

 1CYLINDER MOUNT BRKT, LH06631823

 1PRESSURE PLATE, FOR HDX60506758924

 1GEARBOX, LH06816125

 1SHIM F/ GEARBOX BRKT06965326

19

17 9

10

24
16

14
15

12

8

26

20

4

11

22

21
13

1 5

23

25

3

2

6
7

7

3

2

8

18

SECTION 1
PARTS

069599PPage 14



Rotor Assembly - Left Hand

ITEM PART NO. DESCRIPTION QTY
- 066314 Assembly, Rotor, Left Hand -

1 010036 Fastener, Bolt, HHCS, 3/8”-16 x 1”, Grade 8 4

2 010070 Fastener, Bolt, HHCS, 1/2”-13 x 1-3/4”, Grade 8 8

3 010085 Fastener, Washer, Flat, 1/2”, Grade 8 8

4 010090 Fastener, Washer, Lock, 5/16”, Grade 8 4

5 010091 Fastener, Washer, Lock, 3/8”, Grade 8 4

6 010093 Fastener, Washer, Lock, 1/2”, Grade 8 8

7 010106 Fastener, Nut, Hex, 1/2”-13, Grade 8 8

8 015677 Ring, Retaining, Ø7/16”, E-Style 2

9 015691 Fastener, SHCS, 1/2”-13 x 1-1/2”, Right Hand 1

10 015693 Plug, Plastic Cap, EC12 1

11 037820 Fastener, HHCS, 8mm x 1-1/4 x 30mm 4

12 048628 Pin, for Yoke Arm 1

13 048966 Crosshead, 2-Way 1

14 049599 Cap, for Bearing 1

15 049697 Bearing, for Spider Assembly 1

16 049698 Pitch, Yoke Arm 1

17 049708 Washer, Retaining 1

18 050700 Key, Engine, for Rotor 1

19 060543 Assembly, Spider, Left Hand 1

20 065231 Bracket, for Gearbox 1

21 065242 Weldment, Gearbox Housing 1

22 066302 Weldment, Crosshead Gearbox Mount 1

23 066318 Bracket, Cylinder Mount, Left Hand 1

24 067589 Plate, Pressure 1

25 069161 Gearbox, Left Hand 1

26 069653 Shim, for Gearbox Bracket 1

SECTION 1
PARTS

069599P Page 15



Rotor Assembly - Right Hand

PARTS LIST

U/MQTYDESCRIPTIONPART NO.ITEM

 4FSTN, HHCS 3/8-16 X 1 GR 80100361

 8FSTN, HHCS 1/2-13 X 1-3/4 GRD80100702

 8FSTN, FW 1/2 GR80100853

 8FSTN, LW 5/160100904

 4FSTN, LW 3/80100915

 8FSTN, LW 1/2 GR80100936

 8FSTN, NUT HEX 1/2-13 GR80101067

 2RING, Ø7/16 E-STYLE RETAINING0156778

 1PLUG, PLASTIC CAP EC120156939

 1SCR, 1/2-13 X 1-1/2 LH SHCS02015510

 88MM x 1.25 x 30MM HHCS03782011

 2BEARING ASSEMBLY F/ ROTOR MOUNT X104856112

 1PIN, YOKE ARM04862813

 1CROSSHEAD, 4-WAY04896414

 1BEARING CAP HDX74004959915

 1BEARING HDX740 SPIDER ASSEMBLY04969716

 1PITCH YOKE ARM FOR HDX74004969817

 1WASHER, HD RETAINING04970818

 1KEY, HDX740 ROTOR05070019

 1SPIDER ASSEMBLY, RH HDX605060544K20

 1GEARBOX HOUSING WMNT06524221

 1WELDMENT, CROSSHEAD GEARBOX MOUNT06630222

 1CYL MNT BRKT, RH06630423

 1BRACKET, CANIMEX GEARBOX06630524

 1PRESSURE PLATE, FOR HDX60506758925

 1GEARBOX, RH06816026

 2SHIM F/ GEARBOX BRKT06965327

20

9
10

18

25
17

16

15

13 8

24

114

27

7

6

3

2

22

1

5 21
7

6

3 2

26

23

14
12

19

SECTION 1
PARTS

069599PPage 16



Rotor Assembly - Right Hand

ITEM PART NO. DESCRIPTION QTY
- 066109 Assembly, Rotor, Right Hand -

1 010036 Fastener, Bolt, HHCS, 3/8”-16 x 1”, Grade 8 4

2 010070 Fastener, Bolt, HHCS, 1/2”-13 x 1-3/4”, Grade 8 8

3 010085 Fastener, Washer, Flat, 1/2”, Grade 8 8

4 010090 Fastener, Washer, Lock, 5/16”, Grade 8 8

5 010091 Fastener, Washer, Lock, 3/8”, Grade 8 4

6 010093 Fastener, Washer, Lock, 1/2”, Grade 8 8

7 010106 Fastener, Nut, Hex, 1/2”-13, Grade 8 8

8 015677 Ring, Retaining, Ø7/16”, E-Style 2

9 015693 Plug, Cap, Plastic, EC12 1

10 020155 Fastener, SHCS, Screw, 1/2”-13 x 1-1/2, Left Hand 1

11 037820 Fastener, HHCS, 8mm x 1.25 x 30mm 8

12 048561 Assembly, Bearing, for Rotor Mount 2

13 048628 Pin, Yoke Arm 1

14 048964 Creooshead, 4-Way 1

15 049599 Cap, Bearing 1

16 049697 Bearing, for Spider Assembly 1

17 049698 Pitch, Yoke Arm 1

18 049708 Washer, Retaining 1

19 050700 Key, Rotor 1

20 060544 Assembly, Spider, Right Hand 1

21 065242 Weldment, Gearbox Housing 1

22 066302 Weldment, Crosshead Gearbox Mount 1

23 066304 Bracket, Cylinder Mount, Right Hand 1

24 066305 Bracket, for Gearbox 1

25 067589 Plate, Pressure 1

26 068160 Gearbox, Right Hand 1

27 069653 Shim, for Gearbox Bracket 2

SECTION 1
PARTS

069599P Page 17



Lower Rotor Assembly - Left Hand

ITEM PART # DESCRIPTION QTY
- 060543 Assembly, Lower Rotor, Left Hand -

1 010024 Fastener, Bolt, HHCS, 5/16”-18 x 2”, Grade 8 15

2 010090 Fastener, Washer, Lock, 5/16”, Grade 8 15

3 015694 Cap, Grease, W-1, Red, Plastic, Tapered 5

4 025091 Fastener, Bolt, Shoulder, 3/8” x 1/2” 5

5 025092 Bushing, Bronze, 3/8” x 1/2” x 5/16” 5

6 028778V Blade, Flat Finish, 8” x 17”, Gold 5

7 040833 Ring, Stabilizer, 1200VG, Standard, 5-Blade 1

8 067587 Assembly, Spider, Left Hand, 5-Blade 1

SECTION 1
PARTS

069599PPage 18



Lower Rotor Assembly - Right Hand

ITEM PART # DESCRIPTION QTY
- 060544 Assembly, Lower Rotor, Right Hand -

1 010024 Fastener, Bolt, HHCS, 5/16”-18 x 2”, Grade 8 15

2 010090 Fastener, Washer, Lock, 5/16”, Grade 8 15

3 015694 Cap, Grease, W-1, Red, Plastic, Tapered 5

4 025091 Fastener, Bolt, Shoulder, 3/8” x 1/2” 5

5 025092 Bushing, Bronze, 3/8” x 1/2” x 5/16” 5

6 028778V Blade, Flat Finish, 8” x 17”, Gold 5

7 040833 Ring, Stabilizer, 1200VG, Standard, 5-Blade 1

8 067588 Assembly, Spider, Right Hand, 5-Blade 1

SECTION 1
PARTS

069599P Page 19



Spider Assembly - Left Hand

ITEM PART # DESCRIPTION QTY
- 067587 Assembly, Spider, Left Hand -

1 010050 Fastener, Nut, Hex, 1/2”-13 5

2 015682 Fastener, External Tooth, 3/8” 5

3 015683 Fastener, Bolt, Hex Head, 3/8”-16 x 7/8” 5

4 015684 Fastener, Nut, Hex, 3/8”-16 5

5 015686 Fastener, Bolt, SQHSS, 3/8”-16 x 1” 5

6 015692 Cap, Grease, 1/4”, Plastic, Red 5

7 024755 Fitting, Grease, 1/8”-27 NPT, 45° 5

8 028216 Fastener, Bolt, 1/2”-13 x 1-1/2”, Grade 8 5

9 033034 Lever, Lift, Universal 5

10 040792 Clip, Spider Spring, 46-48 5

11 067586 Boss, Spider, Machined 1

12 069909 Arm, Trowel, 46”, for 5 Point Spider 5

SECTION 1
PARTS

069599PPage 20



Spider Assembly - Right Hand

ITEM PART # DESCRIPTION QTY
- 067588 Assembly, Spider, Right Hand -

1 010050 Fastener, Nut, Hex, 1/2”-13 5

2 015682 Fastener, External Tooth, 3/8” 5

3 015683 Fastener, Bolt, Hex Head, 3/8”-16 x 7/8” 5

4 015684 Fastener, Nut, Hex, 3/8”-16 5

5 015686 Fastener, Bolt, SQHSS, 3/8”-16 x 1” 5

6 015692 Cap, Grease, 1/4”, Plastic, Red 5

7 024755 Fitting, Grease, 1/8”-27 NPT, 45° 5

8 028216 Fastener, Bolt, 1/2”-13 x 1-1/2”, Grade 8 5

9 033034 Lever, Lift, Universal 5

10 040792 Clip, Spider Spring, 46-48 5

11 067586 Boss, Spider, Machined 1

12 069909 Arm, Trowel, 46”, for 5 Point Spider 5

SECTION 1
PARTS

069599P Page 21



Hydraulic Steering SchematicSECTION 1
PARTS

069599PPage 22



Hydraulic Component Kit

Bill of Material - MSP475 Hydraulic System Components
ITEM # AEC PART # DESCRIPTION QTY

- 069747 Kit, Component, Hydraulic, MSP475 1

1 064817 Joystick, Single Axis 1

2 064818 Joystick, Dual Axis 1

3 048661 Cylinder, Steering, Forward/Reverse 2

4 048660 Cylinder, Steering, Left/Right 1

5 046735 Manifold, Steering 1

6 046738 Pump, Gear 1

7 046732 Strainer, Suction 1

8 049978 Filter, Return Line 1

9 046241 Gauge, Filter 1

10 Breather / Dip Stick 1

11 052929 Indicator, Sight Level 1

12 045948 Plug, Magnetic Tank 1

13 052930 Cooler, Air / Oil 1

14 063341 Controller, Foot Pedal 1

15 069748 Kit, Fitting, Hydraulic, MSP475 1

16 069749 Kit, Fitting, Hydraulic, MSP475 1

SECTION 1
PARTS

069599P Page 23



Hydraulic Fitting Kit / Hose Kits

Bill of Material - MSP475 Hydraulic System Fitting Kit
ITEM # AEC PART # DESCRIPTION QTY

- 069748 Kit, Fitting, Hydraulic, MSP475 1

1 045922 Fitting, Straight Thread Connector 8

2 045915 Fitting, Hydraulic 3

3 052786 Fitting, Straight Thread Connector 2

4 047518 Fitting, ML Connector 1

5 049058 Fitting, Elbow, 90°, Male 1

6 045928 Fitting, Straight Thread Connector 8

7 046777 Fitting, Straight Thread Connector 2

8 052889 Fitting, Male JIC x Male BSPP/WC Washer & O-Ring 2

9 043476 Fitting, Test Point 1

10 Fitting 1

Bill of Material - MSP475 Hydraulic System Hoses
HOSE # PART # CUT LENGTH (IN) CONNECTION DETAIL QTY

- 069749 - Kit, Hose, Hydraulic, MSP475 1

1 45 Forward / Reverse for Left / Right Joystick Steering 4

2 62 Left Hand Joystick to Manifold 1

3 25 Right Hand Joystick to Manifold 1

4 58 Left / Right for Right Hand Joystick Steering 2

5 20 Right Hand Joystick to T1 Manifold 1

6 66 Left Hand Joystick to T1 Manifold 1

7 28 Auxiliary Pump out to Manifold P Port 1

8 50 Cooler to T2 Manifold 1

9 18 Cooler to Return Filter 1

10 12 Auxiliary Pump Suction to Tank 1

SECTION 1
PARTS

069599PPage 24



SECTION 2
DECALS

SECTION 2
DECALS

069599P Page 25



PART #: 065897
Lights Decal

PART #: 066068
Hand Tool Area

PART #: 056339
Allen Globe - Large

PART #: 069118
Front Plate - MSP475

Decals - Front
(Kit #: 069116)

SECTION 2
DECALS

069599PPage 26



Decals - Back
(Kit #: 069116)

PART #: 070126
Gasoline Only Decal

PART #: 070126
Gasoline Only Decal

PART #: 068457
AEC Info / Warranty / Patents

PART #: 065656
Drop Hazard

PART #: 065656
Drop Hazard

PART #: 065653
Lifting PointPART #: 065653

Lifting Point

PART #: 032377
Pitch Control

PART #: 032377
Pitch Control

PART #: 069225
Prop. 65 Warning

SECTION 2
DECALS

069599P Page 27



PART #: 066067
Hydraulic Fluid

PART #: 068459
Tie Down

PART #: 068459
Tie Down

PART #: 068459
Tie Down

PART #: 068459
Tie Down

PART #: 065917
Pinch Hazard

PART #: 065917
Pinch Hazard

PART #: 069120
Right Steering / Cruise Decal

PART #: 070127
Fuse Decal

PART #: 065653
Lifting Point PART #: 065653

Lifting Point

PART #: 069119
Left Steering

NOTE: PART NUMBERS
 067934 (EPA DECAL) &

 065965 (SERIAL TAG) ARE
 NOT SHOWN, PLACE ON

 BOTTOM OF SEAT SO THAT
 DECALS ARE VISIBLE WHEN

 SEAT IS LIFTED UP. 

PART #: 070402
Hydraulic Pressure Warning

Decals - Top
(Kit #: 069116)

SECTION 2
DECALS

069599PPage 28



PART #: 065655
Retardant Only

PART #: 048299
Gearbox Oil

PART #: 066103
Grease - Rider

PART #: 069117
Model Decal - Side

PART #: 069117
Model Decal - Side

PART #: 069113
Coolant Warning

PART #: 066103
Grease - Rider

PART #: 048299
Gearbox Oil

Decals - Left / Right
(Kit #: 069116)

SECTION 2
DECALS

069599P Page 29



MANUAL REVISION DETAIL

REVISION # REVISION DATE REVISION REFERENCE # REVISION BY

- 11/19 Initial Release MW

A 02/21 MN 21-003 MW

B 01/22 Updated Covers MK

Revision Detail

069599PPage 30



Copyright © 2019 Allen Engineering Corporation
All rights reserved

All information, specifications, and illustrations in this manual are subject to change without notice and are based on the latest 
information at the time of publication. No part of this manual may be reproduced or transmitted in any form or by any means, 
electronics or mechanical, for any purpose, without the express written permission of Allen Engineering Corporation (AEC). AEC 
assumes no responsibility or liability for any errors or inaccuracies that may appear in this manual.

Allen Products are covered under one or more of the following patent numbers:
10,100,537; 9,068,301; 9,068,300; 8,360,680; 7,690,864; 7,114,876B1; 6,857,815B2; 6,582,153
With other Patents Pending.

Printed in U.S.A.



AEC FACTORY & HEADQUARTERS

8 1 9  S .  5 T H  S T R E E T
P A R A G O U L D ,  A R K A N S A S  7 2 4 5 0

8 7 0 . 2 3 6 . 7 7 5 1
8 0 0 . 6 4 3 . 0 0 9 5  ( T O L L  F R E E  ( U S A  O N LY )

MAILING

P O  B O X  8 1 9
P A R A G O U L D ,  A R K A N S A S  7 2 4 5 1

A L L E N E N G . C O M
C O N N E C T  W I T H  U S  O N  S O C I A L


